

Dosing Adjustments by Age/Weight

Adapted from Gotta Catch Them All! The Pokemon Approach to Understanding Direct Oral Anticoagulants

By Shannon Finks, Pharm.D., FCCP, BCPS, BCCP, AHSCP-CHC

	Dabigatran (Pradaxa)	Rivaroxaban (Xarelto)	Apixaban (Eliquis)	Edoxaban (Savaysa)
NVAF	European dosing includes 110 mg in those ≥ 80 years		Reduce to 2.5 mg BID with ≥ 2 of the following: ≥ 80 years, Weight ≤ 60 kg, or SCr ≥ 1.5 mg/dL	
VTE				Reduce to 30 mg daily if CrCl 15-50 ml/min, weight ≤ 60 kg, or taking P-gp inhibitor